
The 18th IWA Leading Edge Conference  
on Water and Wastewater Technologies

29 MAY — 2 JUNE 2023
DAEGU | SOUTH KOREA
www.iwa-let.org | # iwaLET 

Conference Programme

Achieving Sustainability 
Through Water 
Technology

Organisers

Host City

Sponsors



Let’s discuss how we can 
achieve sustainability through 
advanced water treatment!

We look forward to meeting with you in Daegu

ramboll.com/water

Be at the forefront 
of water knowledge
Learn about digital solutions, climate smart 
utilities, financing, water innovation, nature-based 
solutions, drinking water technologies, sanitation, 
soft skills and more.

IWA WEBINARS

www.iwa-network.org/iwa-learn

The magazine of the International Water Association
[...]
formation during ozonation. Furthermore, the tubular reactor 
is equipped with static mixers to avoid hotspots of dissolved 
ozone. Additionally, a photocatalyst (TiO2) on the membrane's 
surface increases the concentration of OH-radicals in water, 
resulting in increased micro-pollutant degradation. A tubular 
UV reactor is used for the irradiation of the photocatalyst. 
Simulations of this process reveal a decrease in bromate 
formation of up to 36% at the same ozone exposure using 
static mixers. Experiments with the hybrid process and 
static mixers show a 30% faster complete degradation of 
sulfamethoxazole and an increase of diclofenac degradation 
from 27% to 78% after two hours compared to sole ozonation.

Stefan Herrmann, Germany  
(stefan.herrmann@avt.rwth-aachen.de)

INTEGRATED URBAN WATER MANAGEMENT BY 
COUPLING IRON SALT PRODUCTION AND APPLICATION 
WITH BIOGAS UPGRADING

Hu, Zhetai; Li, Lanqing; Zheng, Min; Hu, Shihu; Wang, 
Xiuheng; Song, Yarong; Xu, Kangning; Yuan, Zhiguo

Integrated urban water management is a well-accepted 
concept for managing urban water. It requires innovative and 
integrated technological solutions that enable system-wide 
gains via a whole-of-system approach. Here, we create a novel 
link between the manufacturing of an iron salt, its application 
in an urban water system, and high-quality bioenergy recovery 
from wastewater. An iron-oxidising electrochemical cell is 
used to remove CO2 (also H2S and NH3) from biogas, thus 
achieving biogas upgrading, and simultaneously produce 
FeCO3. The subsequent dose of FeCO3 to wastewater and 
sludge removes sulfide and phosphate, and enhances sludge 
settleability and dewaterability, with comparable or superior 
performance compared to the imported and hazardous 
iron salts it substitutes (e.g. FeCl3). The process enables 
water utilities to establish a novel, self-reliant, and more 
secure supply chain to meet its demand for iron salts and 
simultaneously achieve recovery of high-quality bioenergy.

Zhetai Hu, Australia  
(zhetai.hu@uq.edu.au)



The 18th IWA Leading Edge Conference on Water and Wastewater Technologies  |  Programme Book  |  www.iwa-LET.org  |  34

RECOVERY OF NUTRIENTS FROM BIOSOLIDS USING 
INTENSIFIED ANAEROBIC TREATMENT UNDER ALKALINE 
CONDITION

Jang, Eunkyun; Bai, Xuanye; Al-Omari, Ahmed; Kirim, Gamze; 
Amoye, Frances; Khadir, Ali; Santoro, Domenico; Nakhla, 
George; Walton, John; Muller, Christopher; Bell, Kati

Biosolids contain valuable nutrients such as rbCOD (VFAs) 
and ammonia which can be utilised. To improve the 
recovery of those valuable nutrients, IntensiCarb process 
can be used which is combined process with anaerobic 
fermentation/digestion and vacuum evaporation. The 
previous studies related to IntensiCarb process show that it 
can separate free ammonia from the sludge as condensate 
and improve VFAs production by applying intermittent 
vacuum evaporation without pH adjustment. There is 
the potential for improvement in the recovery and the 
production of those nutrients under alkaline condition. Thus, 
this study was conducted to figure out the improvement of 
ammonia recovery and VFAs production with application 
of IntensiCarb process under alkaline condition. The results 
shows that the ammonia recovery rate improved by more 
than double compared to vacuum at neutral pH. In addition, 
VFA yield was improved by 84% compared to the control.

Eunkyung Jang, Canada  
(ejang@usptechnologies.com)

Poster Pitches

A QUANTITATIVE REVIEW OF PFAS ELIMINATION RATES IN 
DOMESTIC WASTEWATER SLUDGE USING SUPERCRITICAL 
WATER OXIDATION

Viswanathan, Sudhakar; Deshusses, Marc A; Harif, Tali; 
Hatler, Doug; Nagar, Kobe

Supercritical Water Oxidation (SCWO) is rapidly emerging as 
the technology of choice for PFAS destruction. The reasons 
are the many advantages of the technology, namely the 
ability of SCWO to (1) rapidly and effectively mineralise 
all organofluorine and PFAS compounds (including low 
molecular weight ones) without the formation of secondary 
PFAS (e.g., volatile PFAS); (2) to treat other organic co-
contaminants; and (3) to destroy PFAS laden sludge 
from wastewater treatment plant. In this paper, we will 
unveil the AirSCWO™ system, and we will present and 
discuss recent results on the mineralisation of PFAS. 

Sudhakar Viswanathan, United States  
(sv@374water.com)

DEMONSTRATION OF A MULTIPLE RESOURCE RECOVERY 
WASTEWATER TREATMENT PLANT

The 360 m3/day demonstration plant incorporating a upflow 
anaerobic sludge blanket-membrane bioreactor (AnMBR) 
complete with a membrane degassing unit to recover 
dissolved methane followed by ion exchange (IEX) for 
ammonia and phosphorus removal was explored with aim of 
boosting resource recovery. The AnMBR enabled municipal 

settled wastewater treatment with no aeration energy for 
removal of COD/BOD, biogas production (production of 
electricity/heat), pathogen and solids free effluent to be 
re-used (e.g.: farming and industrial use). The IEX process 
enabled targeted ammonia (N) and phosphorus (P) removal 
and recovery of high purity calcium phosphate salts and 
ammonia sulphate solutions. At 15Â°C, the AnMBR showed 
high COD (60-70%) and solids (>97%) removal, even without 
prior inoculum acclimation, although the influent COD/
SO4 ratio affected methane production and recovery. The 
high-quality effluent obtained (COD: 70 mg/L; BOD: 5.3 
mg/L; TSS <10 mg/L; TN: 1.6 mg/L; TP: 0.93 mg/L) offered 
several options for local water re-use. The flowsheet 
here investigated is one of its kind, demonstrating multi-
stream technologies focused on resource recovery that 
can be linked as single flowsheet or incorporated with 
traditional processes in existing treatment plants.

Ana Soares, United Kingdom  (a.soares@cranfield.ac.uk)

FURTHER INSIGHTS INTO AEROBIC GRANULAR SLUDGE 
MICROBIOME AND PERFORMANCE

Two aerobic granular sludge reactors of 4.2 L fed with 
synthetic influent and operated under anaerobic-aerobic 
cycle and sludge retention time of 30d provided long-term 
stable granules (> 500 days) and removals of around 97% 
COD, 98% NH4, 85% P and 77% total N. The abundance of 
P accumulating organisms (PAO, 6%) was significant, but 
ordinary heterotrophs (OHO) were dominant in the systems, 
not resulting in unstable granules. Moreover, it seemed 
contradictory that OHOs (PHA-aerobic storage bacteria) 
could still persist in the AGS, despite the fact that almost 
all the COD was removed during the anaerobic phase. The 
16S rRNA analyses revealed the presence of fermentative 
anaerobes, micro-predators and other bacteria known for 
their strong proteolytic character, which predispose these 
OHOs to good survival in the systems. In contrast, the 
PHA aerobic-storing OHOs detected were characterised 
by some multivalence or extremophile character, but their 
long-lasting persistence in the sludge was inexplicable, 
suggesting some unknown synergy or metabolism.

Cheikh Fall, Mexico  
(c-fa-ll@hotmail.com)

Session 6: Emerging Innovative 
Technologies
Keynotes

THE CUTTING-EDGE OF ELECTROCHEMICAL MEMBRANE 
TECHNOLOGY FOR WASTEWATER TREATMENT

The research underscores the potential of electrochemical 
membrane technology as a viable solution for wastewater 
treatment. Contaminants were efficiently removed 
by employing membrane electro-oxidisers (MEOs) 



The 18th IWA Leading Edge Conference on Water and Wastewater Technologies  |  Programme Book  |  www.iwa-LET.org  |  35

in conjunction with microfiltration or bifunctional 
electrocatalytic filter anodes, controlling membrane 
fouling effectively. The study yields promising results in 
removing color, turbidity, bacteria, and specific organic 
molecules, including 1,4-dioxane and perfluorooctanoic 
acid. The electrochemical filtration technology produces 
high-quality effluent with low transmembrane pressure 
and excellent permeability. Furthermore, the study 
suggests developing electrochemical membrane systems 
that simultaneously remove organic contaminants and 
produce hydrogen gas. These findings demonstrate that 
electrochemical membrane technology is an advanced 
wastewater treatment option with tremendous potential.

Kwang-Ho Choo, Korea  
(chookh@knu.ac.kr)

CHARACTERISATION OF NITROGENOUS DISINFECTION 
BYPRODUCT PRECURSORS IN WASTEWATER BY CHEMICAL 
DERIVATISATION 

Kim, Euna; Van Buren, Jean; McCurry, Daniel

In this study, we aimed to characterise the precursors 
of nitrogenous disinfection byproducts (N-DBPs) in real 
wastewater on a functional group basis, using chemical 
derivatisation techniques we adapted from the organic 
synthesis literature to selectively block primary, secondary, 
and tertiary amines. We hypothesised that the precursors 
of halonitroalkanes, N-nitrosoamines, and haloacetonitriles 
are amines, and selective derivatisation of these amines 
to protect the reactive functional group would diminish 
N-DBP formation potential during disinfection, indicating 
that these amines are the principal N-DBP precursors in 
wastewater. Secondary amines were responsible for most 
nitromethane formation. Tertiary amines were responsible 
for most NDMA formation, and dichloroacetonitrile 
formation was primarily attributable to primary amines. 
These results (1) allow us to attribute the precursor pool of 
priority N-DBPs to specific functional groups, and (2) show 
the potential of chemical derivatisation as a technique 
to characterise the precursors of DBPs in real waters.

Euna Kim, United States  
(eunakim@usc.edu)

Presentations 

CERAMIC ULTRAFILTRATION MEMBRANE OPERATION 
IN WATER REUSE APPLICATIONS USING SECONDARY 
EFFLUENT

Ahmadi, Javad; Schwaller, Christoph; Drewes, Jörg. E

Water reuse is a promising approach tackling the climate 
change issue by providing an alternative sustainable water 
resource, especially for agricultural and urban irrigation 
purposes. Ultrafiltration (UF) membrane system is one of the 
most appropriate advanced water treatment technologies 

for dealing with contaminations and risk mitigation in water 
reuse applications. Ceramic UF membranes have shown 
more robustness against intensive cleaning procedures 
compared to polymeric membranes. These systems have 
not been employed for water reuse purposes in large 
scales fed by secondary effluent. In this study, ceramic UF 
membranes are used in a water reuse system in WWTP of 
the city Schweinfurt. Several pre-treatment approaches for 
ceramic UF membranes, including pre-ozonation, powder 
activated carbon, and conventional coagulation processes 
were applied to achieve the highest operational stability, 
pathogen removal, as well as proper water quality for the 
downstream multibarrier treatment systems' efficiency.

Javad Ahmadi, Germany  
(j.ahmadi@tum.de)

TRIHALOMETHANES IN DRINKING WATER: CAUSES, 
OCCURRENCES, PREDICTION AND CONTROL USING 
H2O2|UV + BAC PROCESSES

Trihalomethanes (THMs) are a group of regulated 
compounds formed during drinking water disinfection and 
are carcinogenic. The aim of this work was to analyze the 
causes and occurrences, establish model prediction as well 
as assess the technological and economic aspects of H2O2/
UV + biological activated carbon (BAC) for THMs control. 
Operational parameters including temperature, contact 
time, chlorine doses, and water quality parameters such as 
organic content (DOC, UV254) were used for the analysis 
of factors of formation. It was found that the concentration 
of THMs at the WTPs is generally well below the maximum 
available value (MAV). High THMs of above 50%MAV 
occasionally occurred during warmer periods with long 
water ages. The large molecular weight UV254 adsorbing 
compounds correlate strongly with THMs formation. While 
chlorinated THM dominated the majority of detected THMs 
from Dams and River waters, the brominated THMs are the 
majority found in plants treating Groundwater, presumably 
due to the presence of Br-. The established multivariable 
prediction model incorporating operational parameters 
predicts the occurrences of THMs satisfactorily. Finally, 
the results of 4 months of operation of a pilot-scale H2O2/
UV + BAC system aiming to control THMs < 50%MAV are 
presented. Technological and economical analysis shows 
that H2O2/UV + BAC is a competitive approach to other 
methods, deriving stable low THMFP water. The results 
of the work support the designing and retrofitting of 
plants to secure an even higher quality of water for the 
development of a sustainable and livable city of Auckland.

Ropru Rangsivek, New Zealand  
(ropru.rangsivek@gmail.com)



The 18th IWA Leading Edge Conference on Water and Wastewater Technologies  |  Programme Book  |  www.iwa-LET.org  |  36

RETROFITTING OF AN ELECTROCHLORINATION SYSTEM 
FOR THE SUSTAINABLE PROVISION OF SAFE DRINKING 
WATER IN REGIONAL AND REMOTE COMMUNITIES IN 
AUSTRALIA

Suliartini, Ni; Keller, Jurg; Ledezma, Pablo

Working hand-in-hand with water utilities and technology 
providers, we are developing and upscaling a novel 
membrane-less electrochemical solution for the removal 
of nitrate and heavy metals from groundwater. The novel 
EC+RR reactors (ElectroChlorination with expanded 
Reductive capacity by Retrofitting) do not require 
chemical consumables/additions and do not produce 
brines/wastes that require frequent disposal, while 
meeting quality targets ≤50% below current guidelines 
at a competitive energy consumption of 14 kWh/m3.

Pablo Ledezma, Australia  
(p.ledezma@uq.edu.au)

EFFECTIVE REMOVAL OF WATER CONTAMINANTS OF 
EMERGING CONCERN BY BIOLOGICALLY ACTIVE FILTERS

In biologically active filters (BAFs), microorganisms acclimated 
on the media surface are the key players responsible 
for removing organic water contaminants. In this study, 
next generation sequencing by Illumina MiSeq was used 
to characterise the microbial community structures in 
the influent, effluent, and media of a set of bench-scale 
BAFs that have been demonstrated with high removal 
efficiency (>75%) of 16 contaminants of emerging concern 
(CECs), which include a variety of pharmaceuticals (e.g., 
sulfamethoxazole and ibuprofen), x-ray contrast agent (i.e., 
iopromide), and pesticides (e.g., atrazine) that are prevalently 
found in municipal waste streams. Proteobacteria and 
Planctomycetes were the most abundant phyla in filter media, 
while the influent and effluent samples were dominated by 
Proteobacteria, Actinobacteria, and Chlamydiae. Factorial and 
principal component analysis revealed microbial structures 
in the media were significantly affected by the operation 
conditions, including media type (GAC versus dual media 
anthracite sand), EBCT (10 versus 18 minutes), and pre-
ozonation. Detrended correspondence analysis demonstrated 
media materials predominantly governed the structures 
of the acclimated biofilm in BAFs as they provide direct 
attachment surface. This is in line with the higher microbial 
activity and better treatment performance exhibited by 
GAC BAFs compared to the dual media BAF, corroborating 
the importance of filter media selection to promote the 
acclimation of active and robust biofilm for efficient CEC 
removal. Principal component analysis revealed the significant 
influence from ozonation, which does not only break down 
CECs, but also stimulates microbes that grow on the ozonation 
products. Partial canonical correlation analysis further proved 
the shaping of biofilm communities on the BAF media is 
more associated with media type and ozonation compared 
to EBCT. Putative CEC degraders are predicted based on their 
dominance in the media and degradation capabilities reported 
in previous literature. This is the first study to examine the 
relationship between the microbial community structure 

and the BAF operating parameters, which are both aligned 
with the treatment performance exhibited by the BAFs.

Mengyan Li, United States  
(mengyan.li@njit.edu)

Poster Pitches

THE FATE OF LOW MOLECULAR WEIGHT ORGANIC 